¥ CARRYBOY ROLL BAR SPORT LID

The Name of Quality and Design. ISUZU D-MAX 2020 D/CAB
INSTALLATION MANUAL 1/4 CB-7961G2-CIGD-R

¥
AN¥IENI51191% / Function features.
1. M7 1a-da gﬂuﬁwi"%wwguﬂa@ﬁaﬂ &lﬂtl’l@?’;ﬂ%ﬂé‘w / Open-Close by turning lock handle.
2. N3N TU-89 MIURIINAAILEIATEA WA / Lift the lid with auto switch,
3. ﬂ']il“gaﬁumm:%aiaj@?aoﬁLaﬂ@igw / Denot usepole holders while driving.

qﬂnim*l%m‘sﬁmé?a /| INSTALLATION PARTS

¥

|
MUITITaGaas 1 lu angindeiUaanwisuann a6 8 6 P NWBIUIAAVAL 1 NI naEA¥ITEAaI 1 79 Tumsmufagadons 1 uau
Plastic packaging 1 pc. Tapping screw zing black 8 pcs. Ruber truck edge 1 roll. Installation manual 1 set. Check list 1 pc.
C-130004 C-030628 C-020145 C-132688-11 CL-280030-18

@ SILICONE

~N

2 fa > o a o o aaT Ao - voe Lt
wdalnsden 5.5 15 Lan y@am‘lﬂmsn 170 waaandanitiaa 18 62 Falauden 1 naea gaainunauy Feludn 1 7@
: 5 a
Cable tie 5.5” 15 pcs. Electric connecting kit 1 set. Plsatic bolt head 18 pcs. Silicone black 1 pc. Kwick klamp 1 set.
C-130046 C-090202 C-100136 C-070024 V-120522-01

11] 12] 13] 14] 15]
g &

¢ ) " a 2 <, o I3 2 e, o - Lo, o o 2o, o

Tuan M8x40 TIAen 6 a2 unnauly M8 Tiaan 6 a2 Tuan M6x25 TIaan 12 62 UnInauly M6 Fiaan 12 a2 UWIRELII M6 TI9AaN 12 a2

Bolt M8x40 zing black 6 pcs. Washer M8 zing black 6 pcs. Bolt M6x25 zing black 12 pcs. Washer M6 zing black 12 pcs.  |Spring washer M6 zing black 12 pcs,
C-030620 C-030616 C-030613 C-030608 C-030610

I m m 20
ST— i %

1halaln CARRYBOY 1 8% angmﬁmﬂéaﬂ 8-1/2 94U EDP 2 ¢ unsuddanayln 2 8u wanduds M8 den 12uM 2 ¢ | Tuan M8x20 Hiden 12UM 2 ¢
Logo CARRYBOY 1 pc. Tapping screw SUS.JP 8-1/2 EDP 2 pcs. Eleectric klamp lock 2 pcs. Washer M8 GREEN 2 pcs. Bolt M8x20 GREEN 12UM 2 pcs.
C-110535C C-030059 C-160259 ©-030262 ©-030307

a 2o, o . & -
umIual3s M8 F9aen 6 62 gadaasmslnslun 1 7a
Spring washer M8 zing black 6 pcs. Wiring harness 1 set.
C-030610 C-090162-03

/NN ==
Ui:LLa]“na

e 3 & 3 . o o < a A Y
aﬂﬂ,mnas maniazlaased @40, 2 60| U521 No.10,12,13,17 [eanauz 3.5 4, @5 ARULNAT AGLADT Judetalan
Screw Driver Hole saw @ 40,260 |Wrench No.10,12,13,17| Drill @35, &4, @5 Torque Wrench Measuring tape Cutter Caulking Gun
C-132688-11
11/03/63

REV : 00



WV CARRYBOY

The Name of Quality and Design.
INSTALLATION MANUAL

ROLL BAR SPORT LID
ISUZU D-MAX 2020 D/CAB

CB-7961G2-CIGD-R

N

gauginUVI,WL@'%UN"L';ﬁamEW"Lm%asFQa
I@mamﬁugmaum:u:mu%m Gl
Once placing down bed liner insert
the wiring through.

Lﬁa’navlama;uuﬂs:mﬁﬂu;aULL§1
tﬁmgada’lﬂWmﬂg’nﬂ}mi:uz%m
samagan Wi laiuas

The pre-drilled hole on the

bed liner.

AWV / Side
170 mm.
- 1 -
I 1
1

70 mm.,

680 mm. 145 mm

<

1
1
>1.
1
1

70 mm.

| gsaaaalvanunun 240 s,
2 40 mm. hole

v v
*LRZRANIZAN WD E
on the left side.

\ 2 40 mm. kwick klamp hole. // ‘
I \ -
|
| T .w
| FTEZMINETIALaT 18-
_ Measurement liner drilling left-right.

A% / Front »
/

1 / Install rubber truck edge on the truck bed left right and front)‘

v v v v

_Caﬂ 19309 UNITUEATINTIY ATWYINLASATWA

C-132688-11
11/03/63

REV : 00/

4 a1 / 4 PERSONS




¥ CARRYBOY

The Name of Quality and De

sign.

ROLL BAR SPORT LID
ISUZU D-MAX 2020 D/CAB

INSTALLATION MANUAL 3/4 CB-7961G2-CIGD-R
g — N N
—(szunm‘smumﬂw / Wiring diagram. )
lﬁ/ %
Sl \\& ,N G—————
’ Traanluvia
‘ ELECTRIC SHOCK
° Tnansine
ROOM LIGHT -
& o
memai{é o Hua WHITE H— §1187 GREEN
BATTERRY + 12V R BLACK RTD BE"/‘ng | §mdas YELLOW
: .- | ez
© © t ;h?} ) I Trasnlviva :h;r: SWITCH
FUSE / j/[ ﬂ ELECTRISC SHOCK |
R —

' o o & ooy
- aasu IWRFA ALTIALVBILLALABTILNTT / Connect bl
" . by o
- maduanytWlneasallintuiuaweslasaslas

' o o & o
- aaens IRLAINULILINYBILLALABITLNNA / Connect red wire to the battery only.

ﬂﬁua’mﬁdgﬂ / Run the wiring to the battery through left side as per diagram below.

(

OUSING zaaalndsadauiniugaaalnnas

)

Connecting wiring to the calid wirig.

gasalvl SPORT LID
Sport lid wiring.

——

nasalWdasa / Cable car.

mwﬁaamﬂﬂmsmi’w%’umﬂlﬂaanwﬁv

7@ Housing Inmesn

rough the reae. Tail light housing

Brake ligh

ack wire to the battery only.

v

DANIBATUTVBIAITE

s;um I VEHICLE

aelvliusa / BRAKE LIGHT

a18@n / GROUND LIGHT | §aa / LOCK | an&an / Lock

ISUZU D-MAX 2020 D/CAB

RED / §ua3

BLACK / fien BLACK / §an| BLACK/ &en

3 ! ' a v & .
—(mummm‘ﬂawmamnﬂﬂwmam | Posi

tions to put the plastic nut covers.)

N —
L uduBanlraauun
) Upper shock absorber

Y o= a ¥ 9
LUBEALRIRIIAT WA
Rear holder mounting.

= Qq-: ; ks ¥ Q % ¢ Qq.:
fncendnuaani 6 aa aaszazuiluwivlalsausautnas
Install kwick klamp 6 positions according to DETAIL A.

W DETAIL A
C-132688-11
11/03/63
REV : 00




“ CAR RYBOY® ROLL BAR SPORT LID

The Name of Quality and Design. ISUZU D-MAX 2020 D/CAB
INSTALLATION MANUAL 4/4 CB-7961G2-CIGD-R

4 = = = ; N
—(msﬂsum“qﬂﬁaﬂmuﬂaa / Rear lock adjustment.>—<nﬁsﬂ§ugfdigﬂﬂ%mEJ R/L / Anti-sway R/L adjustment)

and o o .
nstEne Beangindeiiaas | g
LLaz%a%EIﬂuﬁﬂawm:@ﬂg
Screw the rubber seal edge

(ﬂ'ﬁﬂ'\*gﬁ%’ﬂm / @168 Caution / Maintainence)

6 ! o v
- 71N 5000 Ny. mimnaam}@ﬁ@ Iuaw-aﬂg-ﬁa@ nﬂﬁgmﬁammuﬁaLLsaLLa:ﬂaa@nmrmmﬂm'm
Check all the tie-down points every 5,000 km. the safety and longer life-span of the compenehts.

Aa a g 'Y o oA A A e s
- lwgandnanfeulniuazaanyuaadlauiunasiwnatiaangnislanuvasgunamn
Check and refill grease at rolling axle for longer usage.
- wnFINavmslaaew InwiANaIrnaw  As shock absorbers work Do not put obstacles. raresan
11/03/63

- wwdauusimluaawlWwn Donot spray water to the electric shock asorber. REV: 00



	CB-796IG2-R-CIGD REV-00 1
	CB-796IG2-R-CIGD REV-00 2
	CB-796IG2-R-CIGD REV-00 3
	CB-796IG2-R-CIGD REV-00 4.pdf

